

Appendix 1: Proton Pump Inhibitor

<u>Order for the following</u>	<u>Pantoprazole Conversion</u>
Nexium®	
Esomeprazole 20 mg PO daily	Pantoprazole 40 mg PO daily
Esomeprazole 40 mg PO daily	Pantoprazole 40 mg PO daily
Esomeprazole 20 mg PO bid	Pantoprazole 40 mg PO bid
Esomeprazole > 40 mg PO daily	Pantoprazole 40mg PO bid
Esomeprazole > 40 mg PO daily for Zollinger-Ellison syndrome or other neoplastic syndromes	Clarify with physician
Prevacid®	
Lansoprazole 15 mg PO daily	Pantoprazole 40 mg PO daily
Lansoprazole 30 mg PO daily	Pantoprazole 40 mg PO daily
Lansoprazole 15 mg PO bid	Pantoprazole 40 mg PO bid
Lansoprazole > 30 mg PO daily	Pantoprazole 40mg PO bid
Lansoprazole > 30 mg PO daily for Zollinger-Ellison syndrome or other neoplastic syndromes	Clarify with physician
Prilosec®	
Omeprazole 20 mg PO daily	Pantoprazole 40 mg PO daily
Omeprazole 40 mg PO daily	Pantoprazole 40 mg PO bid
Omeprazole 20 mg PO bid	Pantoprazole 40 mg PO bid
Omeprazole > 40 mg PO daily	Pantoprazole 40mg PO bid
Omeprazole > 40 mg PO daily for Zollinger-Ellison syndrome or other neoplastic syndromes	Clarify with physician
Aciphex®	
Rabeprazole 20 mg PO daily	Pantoprazole 40 mg PO daily
Rabeprazole > 20 mg PO daily	Pantoprazole 40mg PO bid
Rabeprazole > 20 mg PO daily for Zollinger-Ellison syndrome or other neoplastic syndromes	Clarify with physician
<u>Order for the following (Per Tube)</u>	<u>Lansoprazole Conversion (Per Tube)</u>
Omeprazole 20mg per tube daily-bid Rabeprazole 20mg per tube daily Pantoprazole 40mg per tube daily Esomeprazole 20mg per tube daily-bid	Lansoprazole SolTab 30mg per tube daily
<u>Order for the following (Per IV)</u>	<u>Pantoprazole Conversion (Per IV)</u>
Esomeprazole 40mg IV daily	Pantoprazole 40mg IV daily
Esomeprazole 40mg IV bid	Pantoprazole 40mg IV bid
Esomeprazole IV drip	Pantoprazole IV drip

Appendix 2: Insulin

Prescribed Insulin Product	Dispensed Insulin Product
Humalog, Admelog, Insulin lispro Novolog, Fiasp Apidra Regular (subcutaneous)	Novolog
Regular U-500	Regular U-500
NPH	NPH
Lantus, Basaglar	Lantus
Levemir	Levemir
Novolog 70/30 Novolin 70/30 Humulin 70/30 Humalog 75/25	Novolin 70/30
Humalog 50/50	Humalog 50/50

Appendix 3: Nasal Corticosteroid Products

Ordered:	Converted to:
Beclomethasone Nasal 1 spray each nostril BID	Fluticasone Nasal 1 spray each nostril Daily
Budesonide Nasal 1 spray each nostril daily	Fluticasone Nasal 1 spray each nostril Daily
Flunisolide Nasal 2 sprays each nostril BID	Fluticasone Nasal 1 spray each nostril Daily
Mometasone Nasal 2 sprays each nostril daily	Fluticasone Nasal 1 spray each nostril Daily
Triamcinolone Nasal 2 sprays each nostril daily	Fluticasone Nasal 1 spray each nostril Daily

Appendix 4: Quinolone ophthalmic

Ordered:	Converted to:
Besifloxacin 0.6% one drop TID x 7 days	Ciprofloxacin 0.3% 1-2 drops q2h while awake x 48 hours then 1-2 drops q4h x 5 days
Moxifloxacin 0.5% one drop TID x 7 days	Ciprofloxacin 0.3% 1-2 drops q2h while awake x 48 hours then 1-2 drops q4h x 5 days
Gatifloxacin 0.5% 1 drop q2h while awake x 24 hours then 1 drop BID – QID x 6 days	Ciprofloxacin 0.3% 1-2 drops q2h while awake x 48 hours then 1-2 drops q4h x 5 days
Ofloxacin 0.3% 1-2 drops q2-4h while awake x 48 hours then 1-2 drops QID x 5 days	Ciprofloxacin 0.3% 1-2 drops q2h while awake x 48 hours then 1-2 drops q4h x 5 days
Levofloxacin 0.5% 1-2 drops q2h while awake x 48 hours then 1-2 drops q4h x 5 days	Ciprofloxacin 0.3% 1-2 drops q2h while awake x 48 hours then 1-2 drops q4h x 5 days

Appendix 5: Ophthalmic Glaucoma Agents

Ordered	Substituted with
Prostaglandin Analogues	
Bimatoprost 0.01% instill 1 drop into affected eye(s) daily in the evening	Latanoprost 0.005% instill 1 drop into affected eye(s) daily in the evening
Bimatoprost 0.03% instill 1 drop into affected eye(s) daily in the evening	Latanoprost 0.005% instill 1 drop into affected eye(s) daily in the evening
Tafluprost 0.0015% instill 1 drop into affected eye(s) daily in the evening	Latanoprost 0.005% instill 1 drop into affected eye(s) daily in the evening
Travoprost 0.004% instill 1 drop into affected eye(s) daily in the evening	Latanoprost 0.005% instill 1 drop into affected eye(s) daily in the evening
Beta blockers	
Betaxolol 0.25% solution	Timolol 0.25% solution instill 1 drop into affected eye(s) daily
Levobunolol 0.25% solution	
Betaxolol 0.5% solution	Timolol 0.5% solution instill 1 drop into affected eye(s) daily
Levobunolol 0.5% solution	
Metipranolol 0.3% solution	
Timolol 0.25% gel-forming solution	Timolol 0.25% solution instill 1 drop into affected eye(s) twice daily
Timolol 0.5% gel-forming solution	Timolol 0.5% solution instill 1 drop into affected eye(s) twice daily
Others	
Brimonidine 0.1% solution	Brimonidine 0.2% solution at the same dose and frequency
Brimonidine 0.15% solution	
Brimonidine and timolol 0.2%/0.5% solution	Brimonidine 0.2% solution instill 1 drop into affected eye(s) twice daily + timolol 0.5% solution instill 1 drop into affected eye(s) twice daily
Brinzolamide ophthalmic	Dorzolamide ophthalmic same dose and frequency

Appendix 6: Inhaled combination corticosteroid

Medication Ordered		Medication Supplied
Advair Diskus 100 mcg/50mcg	Substituted To	Advair 45 mcg/21 mcg
Advair Diskus 250 mcg/50mcg		Advair HFA 115mcg/21mcg
Advair Diskus 500 mcg/50mcg		Advair HFA 230mcg/21mcg
Symbicort 80 mcg/4.5 mcg	Substituted To	Advair 45 mcg/21 mcg
Symbicort 160mcg/4.5mcg		Advair HFA 115mcg/21mcg
Symbicort 160mcg/4.5mcg		Advair HFA 230mcg/21mcg
Dulera 100mcg/5mcg	Substituted To	Advair HFA 115mcg/21mcg
Dulera 200mcg/ 5mcg		Advair HFA 230mcg/21mcg
Breo Ellipta 100/25 1 inhalation daily	Substituted to	Advair HFA 230mcg/21mcg

Appendix 7: Others

Ordered	Substitution
ranitidine 50 mg IVPB q8h	famotidine 20 mg ivp q12h
phenytoin IV	fosphenytoin IV same dose and frequency
filgrastim	Filgrastim-sndz
Tobi	Tobramycin inj via neb.
Lupron	Eligard
Nitroglycerin Spray 0.4 mg prn	Nitroglycerin 0.4 mg SL prn

Appendix 8: Inhaled Corticosteroids

Ordered	Substituted with Flovent® HFA
Beclomethasone 40 mcg twice daily 80 mcg twice daily	Fluticasone 44 mcg twice daily 110 mcg twice daily
Budesonide 90 mcg twice daily 180 mcg twice daily	Fluticasone 44 mcg twice daily 110 mcg twice daily
Ciclesonide 80 mcg twice daily 160 mcg twice daily	Fluticasone 110 mcg twice daily 220 mcg twice daily
Mometasone 110 mcg twice daily 220 mcg twice daily	Fluticasone 110 mcg twice daily 220 mcg twice daily

Appendix 9: Fenofibrates

ORDERED:	Substitution:
Antara [®] 30mg cap once daily Fenoglide [®] 40mg cap once daily Antara [®] 43mg cap once daily Triliplix [®] 45mg cap once daily Tricor [®] 48mg cap once daily Lipofen [®] 50mg cap once daily Triglide 50mg cap once daily Lofibra [®] 54mg cap once daily Lofibra [®] 67mg cap once daily	Lofibra[®] 54mg tab once daily
Fenoglide [®] 120mg cap once daily Antara [®] 130mg cap once daily Lofibra [®] 134mg cap once daily Triliplix [®] 135mg cap once daily Tricor [®] 145mg cap once daily Lipofen [®] 150mg cap once daily Lofibra [®] 160mg cap once daily Triglide [®] 160mg cap once daily Tricor [®] 160mg cap once daily Lofibra [®] 200mg cap once daily	Lofibra[®] 160mg tab once daily

Appendix 10: IVIG products

Substitute each product on a gram-per-gram basis based on the indication for use

Ordered:	Substitute with:
Gammagard® 10%: 5g/50mL (<u>IV only</u>) 10g/100mL 20g/200mL 30g/300mL	Gammagard 10% 5g/50mL 10g/100mL 20 g/200 ml 30 g/300 ml
Gammagard® S/D: 5g vial 10g vial	Gammagard 10% 5g/50mL 10g/100mL 20 g/200 ml 30 g/300 ml
Carimune® NF: 6g vial 12g vial	Gammagard 10% 5g/50mL 10g/100mL 20 g/200 ml 30 g/300 ml
Flebogamma® DIF 5%: 0.5g/10 mL 2.5g/ 50 mL 5g/50 mL 5g/100 mL 10g/100 mL 10g/200 mL 20g/200 mL 20g/400 mL	Gammagard 10% 5g/50mL 10g/100mL 20 g/200 ml 30 g/300 ml
Gamunex-C® 10%: 1g/10 mL 2.5g/25 mL 5g/50 mL 10g/100 mL 20g/200 mL 40g/400 mL	Gammagard 10% 5g/50mL 10g/100mL 20 g/200 ml 30 g/300 ml
Privigen® 10%: 5g/50 mL 10g/100 mL 20g/200 mL 40g/ 400mL	Gammagard 10% 5g/50mL 10g/100mL 20 g/200 ml 30 g/300 ml

Appendix 11: Agents for Overactive Bladder

Ordered Therapy	Dispensed Therapy
Darifenacin 7.5 mg daily	Oxybutynin XL 5 mg daily
Solifenacin 5 mg daily	
Tolterodine 1 mg daily	
Tolterodine 1 mg twice daily	
Tolterodine 2 mg daily	
Tolterodine LA 2 mg daily	
Darifenacin 15 mg daily	Oxybutynin XL 10 mg daily
Fesoterodine 4 mg daily	
Fesoterodine 8 mg daily	
Solifenacin 10 mg daily	
Tolterodine 2 mg twice daily	
Tolterodine LA 4 mg daily	
Trospium 20 mg twice daily	
Trospium XR 60 mg daily	

Appendix 12: Angiotensin II Receptor Antagonists

Drug	Dose Ordered	Interchange with losartan potassium
Eprosartan	400 mg	25 mg
	600 mg	50 mg
Irbesartan	75 mg	25 mg
	150 mg	50 mg
	300 mg	100 mg
Losartan potassium	12.5 mg	12.5 mg
	25 mg	25 mg
	50 mg	50 mg
	100 mg	100 mg
Olmesartan medoxomil	5 mg	12.5 mg
	10 mg	25 mg
	20 mg	50 mg
	40 mg	100 mg
Telmisartan	20 mg	25 mg
	40 mg	50 mg
	80 mg	100 mg
	Dose Ordered	Interchange with Valsartan
Cadesartan	4 mg	40 mg
	8 mg	80 mg
	16 mg	160 mg
	32 mg	320 mg

Appendix 13: 5HT3 Receptor Antagonists

Ordered:	Converted to:
Palonosetron 0.25 mg IV x1	Ondansetron 16 mg IV x1 (High) Ondansetron 8 mg IV x1 (Moderate)
Dolasetron 12.5 mg IV x1	Ondansetron 4 mg IV x1
Dolasetron 100 mg IV q24h	Ondansetron 8 mg IV q8h
Dolasetron 100 mg PO	Ondansetron 8 mg PO q8h
Granisetron 1 mg PO x1	Ondansetron 8 mg PO x1
Granisetron 2 mg PO q24h	Ondansetron 8 mg PO q8h
Granisetron 0.1 mg IV x1	Ondansetron 4 mg IV x1
Granisetron 1 mg IV q24h	Ondansetron 8 mg IV q12h
Granisetron 1 mg IV q12h	Ondansetron 8 mg IV q8h

Appendix 14: Phosphate Binders

<u>Ordered Therapy</u>	<u>Dispensed Therapy</u>
Sevelamer HCl 800 mg with meals	Sevelamer Carbonate 800 mg with meals
Sevelamer HCl 1600 mg with meals	Sevelamer Carbonate 1600 mg with meals
Sevelamer HCl 2400 mg with meals	Sevelamer Carbonate 2400 with meals

Appendix 15: Beta Blockers

Carvedilol phosphate (Coreg CR[®])	
Carvedilol phosphate (Coreg CR[®]) 10 mg daily	Carvedilol 3.125 mg BID
Carvedilol phosphate (Coreg CR[®]) 20 mg daily	Carvedilol 6.25 mg BID
Carvedilol phosphate (Coreg CR[®]) 40 mg daily	Carvedilol 12.5 mg BID
Carvedilol phosphate (Coreg CR[®]) 80 mg daily	Carvedilol 25 mg BID
Nebivolol (Bystolic[®])	
Nebivolol (Bystolic[®]) 2.5 mg daily	Metoprolol tartrate 12.5 mg BID
Nebivolol (Bystolic[®]) 5 mg daily	Metoprolol tartrate 25 mg BID
Nebivolol (Bystolic[®]) 10 mg daily	Metoprolol tartrate 50 mg BID
Nebivolol (Bystolic[®]) 20 mg daily	Metoprolol tartrate 100 mg BID
Propranolol LA (Inderal LA[®])	
Propranolol LA (Inderal LA[®]) 60 mg daily	Propranolol 30 mg BID
Propranolol LA (Inderal LA[®]) 80 mg daily	Propranolol 40 mg BID
Propranolol LA (Inderal LA[®]) 120 mg daily	Propranolol 60 mg BID
Propranolol LA (Inderal LA[®]) 160 mg daily	Propranolol 80 mg BID

Appendix 16: Calcium Channel Blockers

Diltiazem ER	
Diltiazem ER 60 mg BID	Diltiazem CD 120 mg daily
Diltiazem ER 120 mg BID	Diltiazem CD 240 mg daily
Diltiazem ER 180 mg BID	Diltiazem CD 360 mg daily
Diltiazem ER 240 mg BID	Diltiazem CD 480 mg daily
Felodipine	
Felodipine 5 mg daily	Amlodipine 5 mg daily
Felodipine 10 mg daily	Amlodipine 10 mg daily
Isradipine	
Isradipine 2.5 mg BID	Amlodipine 5 mg daily
Isradipine 5 mg BID	Amlodipine 10 mg daily
Verapamil SR	
Verapamil SR 120 mg daily	Verapamil ER 120 mg daily
Verapamil SR 180 mg daily	Verapamil ER 180 mg daily
Verapamil SR 240 mg daily	Verapamil ER 240 mg daily
Verapamil SR 360 mg daily	Verapamil ER 360 mg daily
Verapamil SR 120 mg BID	Verapamil ER 240 mg daily
Verapamil SR 180 mg BID	Verapamil ER 360 mg daily
Verapamil SR 240 mg BID	Verapamil ER 480 mg daily
Verapamil PM	
Verapamil PM 100 mg QHS	Verapamil ER 120 mg daily
Verapamil PM 200 mg QHS	Verapamil ER 180 mg daily
Verapamil PM 300 mg QHS	Verapamil ER 300 mg daily*
Verapamil PM 400 mg QHS	Verapamil ER 360 mg daily

*Verapamil ER 120 mg + 180 mg

Appendix 17: Topical Steroid

1. All frequency and method of application remains the same as prescribed.
2. Formulary Agents

Very high potency	High potency	Intermediate potency	Low potency
Clobetasol propionate 0.05% ointment	Triamcinolone 0.05% ointment	Triamcinolone 0.025% ointment	Hydrocortisone 1% ointment
Clobetasol emollient 0.05% cream	Triamcinolone acetonide 0.5% cream	Triamcinolone acetonide 0.025% cream	Hydrocortisone 1% cream
Clobetasol propionate 0.05% solution	Fluocinonide 0.05% solution	Mometasone furoate 0.1% lotion	Fluocinolone acetonide 0.01% solution
Clobetasol propionate 0.05% gel	Fluocinonide 0.05% gel		Hydrocortisone 2.5% lotion

3. Very High Potency Corticosteroids

a. Ointment

Corticosteroid	Package size (g)
Augmented Betamethasone dipropionate 0.05%	15 45 50
Clobetasol propionate 0.05%	15 30 45 60

- i. Automatic therapeutic interchange to clobetasol propionate 0.05% ointment

b. Cream

Corticosteroid	Package size (g)
Clobetasol emollient 0.05%	15 g 60 g

- i. Automatic therapeutic interchange to clobetasol emollient 0.05% cream

c. Solution

Corticosteroid	Package size (mL)
Clobetasol propionate 0.05%	25 50

- i. Automatic therapeutic interchange to clobetasol propionate 0.05% solution

d. Gel

Corticosteroid	Package size (g)
Clobetasol propionate 0.05%	15 30 60

- i. Automatic therapeutic interchange to clobetasol propionate 0.05% gel

4. High Potency Corticosteroids

a. Ointment

Corticosteroid	Package size (g)
Betamethasone valerate 0.1%	15
	45
Desoximetasone 0.25%	15
	60
Fluocinonide 0.05%	15
	30
	60
Triamcinolone 0.05%	15

i. Recommendation: automatic therapeutic interchange to triamcinolone 0.05% ointment

b. Cream

Corticosteroid	Package size (g)
Augmented betamethasone dipropionate 0.05%	15
	50
Betamethasone dipropionate 0.05%	15
	45
Desoximetasone 0.25%	15
	60
	100
Diflorasone 0.05%	15
	30
Fluocinonide 0.05%	15
	30
	60
Triamcinolone acetonide 0.5%	15

i. Automatic therapeutic interchange to triamcinolone acetonide 0.5% cream

b. Solution

Corticosteroid	Package size (mL)
Fluocinonide 0.05%	20
	60

i. Automatic therapeutic interchange to fluocinonide 0.05% solution

b. Gel

Corticosteroid	Package size (g)	Average unit price (\$)	Per gram cost (\$)	Overall average per gram cost (\$)
Desoximetasone 0.05%	15	59.65	3.98	3.62
	60	194.90	3.25	
Fluocinonide 0.05%	15	15.56	1.04	0.88
	30	29.87	1	
	60	35.42	0.59	

i. Automatic therapeutic interchange to fluocinonide 0.05% gel

2. Intermediate Potency Corticosteroids

a. Ointment

Corticosteroid	Package size (g)
Fluocinolone acetonide 0.025%	15 60
Fluticasone propionate 0.005%	15 30 60
Hydrocortisone valerate 0.2%	45 60
Mometasone furoate 0.1%	15 60
Triamcinolone 0.025%	15 80 448
Triamcinolone 0.1%	15 45 80

i. Automatic therapeutic interchange to triamcinolone 0.025% ointment

b. Cream

Corticosteroid	Package size (g)
Betamethasone valerate 0.1%	15 45
Desoximetasone 0.05%	60 100
Fluocinonide acetonide 0.05%	15 60
Fluticasone propionate 0.05%	15 30 60
Hydrocortisone valerate 0.2%	15 45 60
Triamcinolone acetonide 0.025%	15 80 448
Triamcinolone acetonide 0.1%	15 30 80 448

i. Automatic therapeutic interchange to triamcinolone acetonide 0.025% cream

b. Lotion

Corticosteroid	Package size (mL)
Betamethasone dipropionate 0.05%	60
Betamethasone valerate 0.1%	60

Flurandrenolide 0.05%	15 60 120
Mometasone furoate 0.1%	30 60

i. Automatic therapeutic interchange to mometasone furoate 0.1% lotion

2. Low Potency Corticosteroids

a. Ointment

Corticosteroid	Package size (g)	Average unit price (\$)	Per gram cost (\$)	Overall average per gram cost (\$)
Hydrocortisone 1%	28	2.46	0.09	0.09

i. Automatic therapeutic interchange to hydrocortisone 1% ointment

b. Cream

Corticosteroid	Package size (g)
Desonide 0.05%	15 60
Fluocinolone acetonide 0.01%	15 60
Hydrocortisone 0.05%	28 56
Hydrocortisone 1%	28 30 45
Hydrocortisone 2.5%	20 28 30

i. Automatic therapeutic interchange to hydrocortisone 1% cream

c. Solution

Corticosteroid	Package size (mL)
Fluocinolone acetonide 0.01%	60 L

i. Automatic therapeutic interchange to fluocinolone acetonide 0.01% solution

d. Lotion

Corticosteroid	Package size (mL)
Hydrocortisone 2.5%	60 120

i. Automatic therapeutic interchange to hydrocortisone 2.5% lotion

Appendix 18: Antiretrovirals

Biktarvy (bictegravir 50 mg/emtricitabine 200 mg/tenofovir alafenamide 25 mg) 1 tablet once daily	On formulary
Descovy (emtricitabine 200 mg/tenofovir alafenamide 25 mg) 1 tablet once daily	On formulary
Dovata (dolutegravir 50 mg/lamivudine 300 mg) 1 tablet once daily	Dolutegravir 50 mg 1 tablet once daily PLUS Lamivudine 150 mg 2 tablets once daily
Isentress HD (raltegravir 600 mg) 2 tablets once daily	Raltegravir 400 mg 1 tablet twice daily
Symtuza (darunavir 800 mg/cobicistat 150 mg/emtricitabine 200 mg/tenofovir alafenamide 10 mg) 1 tablet once daily	Prezcobix (darunavir 800 mg/cobicistat 150 mg) 1 tablet once daily PLUS Descovy (emtricitabine 200 mg/tenofovir alafenamide 25 mg) 1 tablet once daily
Truvada (emtricitabine 200 mg/tenofovir disoproxil fumarate 300 mg) 1 tablet once daily	Emtricitabine 200 mg 1 tablet once daily PLUS Tenofovir disoproxil fumarate 300 mg 1 tablet once daily

Appendix 19: Long-acting anticholinergic/ Long-acting Beta-agonist combination inhalers

Medication Ordered	Interchange To:
Tiotropium/ Olodaterol 2 inhalations once daily	Umeclidinium/ Vilanterol 1 inhalation once daily
Umeclidinium/ Vilanterol 1 inhalation once daily	Add to formulary
Glycopyrrolate/Formoterol 2 inhalations twice daily	Umeclidinium/ Vilanterol 1 inhalation once daily

Appendix 20: Long-acting anticholinergic inhalers

Medication Ordered	Interchange To:
Tiotropium 18 mcg inhaled once daily	Umeclidinium 62.5mcg inhalation once daily
Tiotropium Respimat 2.5mcg/inhalation-inhalations once daily	2 Umeclidinium 62.5mcg inhalation once daily
Aclidinium 400mcg inhaled twice daily	Umeclidinium 62.5mcg inhalation once daily
Umeclidinium 62.5mcg inhalation once daily	Add to formulary
Glycopyrrolate 15.6mcg inhaled twice daily	Umeclidinium 62.5mcg inhalation once daily

Appendix 21: Triptans

Order for the following	Sumatriptan Conversion
Axert-DSC	
Almotriptan 6.25 mg PRN migraine. Repeat in 2 hours, up to max of 25 mg in 24 hours	Sumatriptan 50 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Almotriptan 12.5 mg PRN migraine. Repeat in 2 hours, up to max of 25 mg in 24 hours	Sumatriptan 100 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Relpax	
Eletriptan 20 mg PRN migraine. Repeat in 2 hours, up to max of 80 mg in 24 hours (Max 40 mg/dose)	Sumatriptan 50 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Eletriptan 40 mg PRN migraine. Repeat in 2 hours, up to max of 80 mg in 24 hours (Max 40 mg/dose)	Sumatriptan 100 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Frova	
Frovatriptan 2.5 mg PRN migraine. Repeat in 2 hours, up to max of 7.5 mg in 24 hours	Sumatriptan 100 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Maxalt	
Rizatriptan 5 mg PRN migraine. Repeat in 2 hours, up to max of 30 mg in 24 hours	Sumatriptan 50 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Rizatriptan 10 mg PRN migraine. Repeat in 2 hours, up to max of 30 mg in 24 hours	Sumatriptan 100 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Amerge	
Naratriptan 1 mg PRN migraine. Repeat in 4 hours, up to max of 5 mg in 24 hours	Sumatriptan 50 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Naratriptan 2.5 mg PRN migraine. Repeat in 4 hours, up to max of 5 mg in 24 hours	Sumatriptan 100 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Zomig	
Zolmitriptan 1.25 mg PRN migraine. Repeat in 2 hours, up to max of 5 mg in 24 hours.	Sumatriptan 50 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
Zolmitriptan 2.5 mg PRN migraine. Repeat in 2 hours, up to max of 5 mg in 24 hours.	Sumatriptan 100 mg PRN migraine. Repeat in 2 hours, up to max of 200 mg in 24 hours (Max 100 mg/dose)
ODT Conversion	
Rizatriptan ODT	
Zolmitriptan ODT 2.5 mg PRN migraine. Repeat in 2 hours, up to max of 5 mg in 24 hours	Rizatriptan ODT 5 mg PRN migraine. Repeat in 2 hours, up to max of 30 mg in 24 hours
Zolmitriptan ODT 5 mg PRN migraine. Repeat in 2 hours, up to max of 5 mg in 24 hours	Rizatriptan ODT 10 mg PRN migraine. Repeat in 2 hours, up to max of 30 mg in 24 hours

Appendix 21: SGLT2-Inhibitors

	Empagliflozin (Jardiance)	Dapagliflozin (Farxiga)	Canagliflozin (Invokana)
CV risk reduction (in T2DM with established ASCVD)	10 or 25mg daily	10mg daily	100 or 300mg daily
Decrease in HF hospitalization & CV mortality	10mg daily	10mg daily	100mg daily
Renal dose adjustment (eGFR < 45 ml/min/1.73m ²)	Not recommended		

Appendix 22: ACE-inhibitors

<i>Non-Formulary ACEi</i>	Ordered total daily dose	Lisinopril Conversion
<i>Benazepril</i>	2.5 mg	Lisinopril 2.5 mg daily
	5 mg	Lisinopril 5 mg daily
	10 mg	Lisinopril 10 mg daily
	20 mg	Lisinopril 20 mg daily
	30 mg	Lisinopril 30 mg daily
	40 mg	Lisinopril 40 mg daily
<i>Enalapril</i>	1.25 mg	Lisinopril 2.5 mg daily
	2.5 mg	Lisinopril 5 mg daily
	5 mg	Lisinopril 10 mg daily
	10 mg	Lisinopril 20 mg daily
	20 mg	Lisinopril 40 mg daily
<i>Fosinopril</i>	5 mg	Lisinopril 5 mg daily
	10 mg	Lisinopril 10 mg daily
	20 mg	Lisinopril 20 mg daily
	30 mg	Lisinopril 30 mg daily
	40 mg	Lisinopril 40 mg daily
<i>Quinapril</i>	2.5 mg	Lisinopril 2.5 mg daily
	5 mg	Lisinopril 5 mg daily
	10 mg	Lisinopril 10 mg daily
	20 mg	Lisinopril 20 mg daily
	30 mg	Lisinopril 30 mg daily
	40 mg	Lisinopril 40 mg daily
<i>Ramipril</i>	0.75 mg	Lisinopril 2.5 mg daily
	1.25 mg	Lisinopril 5 mg daily
	2.5 mg	Lisinopril 10 mg daily
	5 mg	Lisinopril 20 mg daily
	7.5 mg	Lisinopril 30 mg daily
	10 mg	Lisinopril 40 mg daily

For ACE-Inhibitors dosed twice daily, calculate total daily dose and use for conversion to once-daily lisinopril.

